Colorado River
Return
Reconnaissance
Study

Prepared for:

State of Colorado
Colorado Department of Natural Resources
Colorado Water Conservation Board

Prepared by:

BOYLE

ErNGINEERING CORPORATION

In Association with:

BBC Research & Consulting
ERO Resources Corporation
Harvey Economics

URS Corporation

Water Consult

November 14, 2003




Colorado River Return Reconnaissance Study

Prepared for:

State of Colorado

Colorado Department of Natural Resources
Colorado Water Conservation Board

1313 Sherman, Room 721

Denver, CO 80204

Prepared by:

Boyle Engineering Corporation
215 Union Boulevard, Suite 215
Lakewood, CO 80228

In association with:

BBC Research & Consulting
ERO Resources Corporation
[...]
Longer and Deeper TUNNEIS ..........cciiieiriiiiee s 6-23

Colorado River Return Reconnaissance Study TOC-4 BOYLE



Reductions in Pipeling Diameter ... 6-23

Additional Sensitivity ANGIYSES.........cccviiiiireeerireee e 6-23

COSE SUMMEIY ...ttt 6-24
Chapter 7 — Economic, Financial, and Environmental Considerations...........ccceovinnnnnscscncncnnnnensnnsnnnnnns 71
Pipeline Alignments Used for More Detailed Evaluation..............ccccovcvniinenncnncnccne 7-1
NOINEIM COMTIAON ... 7-1
CNral COMTIAOT. ..o 7-1
SOULNEIN COMTIAON........vitciei bbb 7-1

COSE SUMMEIY .. 7-2
ECONOMIC CONSIABIAtIONS ........cuvuieiiciciicic 7-3
General Economic Benefits 0f the CRRP..........c.ccooiiiiiiccccccee, 7-3

Mixed Economic Effects of the CRRP ... 7-3
ECONOMIC COSES ... 7-3
Comparisons with Other Water Supply Alternatives..........cccccovvveccciniccccee e, 7-3
Financial CoNSIAEIatioNS ..o 7-8
Methodology and ASSUMPLIONS .......c.cviviiriririririrscee s 7-8
Present Valug COSES ..ot 7-9
Environmental ConSiderations............coeureieiiiisee e 7-9
Endangered Species Act Compliance (Colorado River Fishes)............ccccocevenivircncnnen, 7-15
National Environmental Policy Act Compliance ...........cccccvviviiiceeeescceee e, 7-24

Clean Water ACt COMPIIANCE .......c.cvueiririceciciee e 7-25
Chapter 8 — Conclusions and Recommendations............ccocovmrermncnmncnnnnnens s ssssesesens 8-1
CONCIUSIONS ... bbbt 8-1
RECOMMENUALIONS.......coviiiiiier e 8-2
Presentation of CRRRS Findings to Affected Parties.............cooovnincncnncicne, 8-2
Variations in Layout of CRRP Structural Components..........cccevvirveeeinniiieneecsssssenens 8-2
Methods to Enhance Economic and Financial Feasibility ... 8-2
Environmental EVAIUGLION ..o 8-3
Future Water Demands in the Three River Basins............ccccocevininncncencsneenes 8-3
ARREMAtiVES 10 CRRP ...t 8-3

CRRP IMplemMENntation ISSUES..........ccrurueeriririeieieieieiss sttt een 8-4
Comparison of the Alternatives to CRRP with the Need for the CRRP...........cccccevvvenneee, 8-4

Colorado River Return Reconnaissance Study TOC-5 BOYLE



Tables

Tailoring the CRRP to Compliment Other Projects ...........ccocecrenniveieccee e 8-7

Main Factors Affecting CRRP Implementation ..., 8-8

Staged Implementation 0f CRRP ... 8-9

Potential Enhancements to CRRP LayOuLS............cceriiiiinniiiceesceesis 8-10
NEXE SEEPS . vttt bbbttt bbb bbb bbb b et b aea e 8-10
Table ES-1: COSt SUMMAIY ..ottt ES-4
Table ES-2: Summary of Preliminary Financial Impact of CRRP,

Assuming the Central Corridor by Delivery SCENarios..........c.coevveeveeesvevecveee s ES-3
Table ES-3: A Comparison of CRRP vs. AlEMAtIVES............ccceueiniricciceesceeerce e, ES-7
Table 2-1: Consumptive Use and Loss for the Colorado basin ...........cccccceveenvivcccccessiee, 2-14
Table 2-2: Consumptive Use and Loss in the Gunnison basin..........ccccceeevvvvieievcccccceceieeee, 2-19
Table 2-3: Consumptive Use and Loss in the Yampa/White basin...........cccccoervvrennnnncnnnne. 2-22
Table 3-1: Geographic Distribution of 2001 Colorado Employment and Population....................... 3-2
Table 3-2: Colorado Labor Force and EMpIOYMENL.........cccovvvvieeiisecece e 3-3
Table 3-3: Colorado Wage and Salary Employment by INAUSEY .........cccocevvivneiiniencsniens 3-3
Table 3-4: Colorado Personal Incomes and Eamings, 2001 .........ccovvriernrnnreecee s 34
Table 3-5: Water Demands Bibliography .......cccocoviiiiiiiiissesseeieie s 3-10
Table 5-1: Water Quality Data Compared to Primary Drinking Water Standards .............ccccooevenee 5-3
Table 5-2: Water Quality Data Compared to Secondary Drinking Water Standards ..................... 5-4
Table 5-3: Water Quality Data Compared to Front Range Aesthetic Treatment Goals .................. 5-4
Table 5-4: Treatment Techniques for Water Quality Parameter of Concern..........ccccovvvrvvininnnnns 5-5
Table 5-5: Treatment Performance Conceptual Evaluation.............ccccevvvecccencicncccesc e 5-6
Table 5-6: Conceptual Level Advantages and Disadvantages of Treatment Alternatives .............. 5-7
Table 5-7: Predicted Quantity 0f RESIAUAIS ........c.ccvveuriiiriiiicce s 5-12
Table 5-8: Layout Characteristics for a 690-MGD Treatment Plant............ccccccevviiivciceinininnee. 5-14
Table 5-9: Treatment Performance and Operational Factors Summary Matrix.........ccccccvvvennee. 5-16
Table 6-1: Conceptual Water Treatment Alternatives Capital Cost Opinion.............cccccocevirivinnee. 6-3
Table 6-2: Conceptual Water Treatment Alternatives Operations and Maintenance Costs............ 6-4
Table 6-3: Pipe Diameter and FIUid VEIOCILY .......cccovvvvvvveieiccecccieie e 6-7
Table 6-4: Pipe Shipping COSES .....cceiiiiiiieiieiiisi e 6-9
Table 6-5: Initial Tunnel Alternatives Data...........ccoieiriiee e ¥
Table 6-6: Subsequent Tunnel Alternatives Data ...........cccovoiirreirniicccere e *

Colorado River Return Reconnaissance Study TOC-6

BOYLE



Table 6-7: Hydropower FaCility COSES ...ttt 6-17

Table 6-8. Net CRRP Pumping Capacity Requirements and Annual Energy Needs.................... 6-19
Table 6-9: Total Project Costs — 250,000 acre-feet per year Delivery Capacity ($ in Millions).......... *
Table 6-10: Total Project Costs — 500,000 acre-feet per year Delivery Capacity ($ in Millions) ....... ¥
Table 6-11: Total Project Costs — 750,000 acre-feet per year Delivery Capacity ($ in Millions)......... *
Table 7-1: Project COSt SUMMAIY........c.ciiiieiiiiieiece et 7-2
Table 7-2: Total Present Valuge CRRP COSES......c.ciurrimiiriierieissesescesssesese s 7-10
Table 7-3: Summary of Preliminary Financial Impacts of CRRP,

Assuming the Central Corridor, by Delivery SCENAI0...........ccccevviviiiircieeee e, 7-11
Table 7-4: Potential Significant Environmental ISSUES.............cccceviivivincciceeeeeee s 7-11
Table 8-1: A Comparison of CRRP vS. AREMALIVES .......cccovvvvireeeierrseceeie e 8-6
Table 8-2: Typical Project Implementation PRases............ccvvieriieniiencncescsesens 8-11

Figures

Figure ES-2: Locations of Diversion Points, Delivery Points, and Conveyance Corridors........... ES-2
Figure 2-1: DIVEISION ATBAS .......vcvvvvveeeeeieeeieiereisisesisistst st se e sn st sesesens 2-3
FIQUre 2-2: DEIIVEIY AFEAS ...t 2-7
Figure 2-3: CONVEYaNCE COMMIAONS. .......vuiurieririiieiseie e *
Figure 2-4: Colorado RIVET BASIN .......c.ccviieiieiciiccte ettt *
Figure 2-5: GUNNISON RIVEN BASIN..........cciviieiiiiiiiciicccs sttt *
Figure 2-6: White and Yampa RIVEr Basin ..........cccooriiniiiecese s ¥
Figure 3-1: Potential Water Demand Areas for the CRRP.............cccoviiiiniiicccseee, 3-5
Figure 3-2: Population Projections for the Front Range and Central Pipeline Corridors................. 3-7
Figure 3-3: Household Projections for the Front Range and Central Pipeline Corridors ................ 3-7
Figure 3-4: Water Demand Projections for the Front Range and Central Pipeline Corridors ......... 3-8
Figure 5-1: Select Water Quality on the Colorado RIVET ...........cccerirnicieeecseis *
Figure 5-2: Process Flow Diagram — AIEErative 1 ..o *
Figure 5-3: Process Flow Diagram — AIEEMAtiVE 2 ..........cveveueeriiriiinsssss e eeeeeas *
Figure 5-4: Process Flow Diagram — AIErNative 3 ..........ccoveririernierenesseesseeeseeensseiees *
Figure 5-5: Process Flow Diagram — AIErNELtive 4 ...........cooiiiiiinicceccseesee s *
Figure 5-6: Conceptual Site Layout — Alternative 1 =690 MGD ..........c.cooveveeiiiiicceeeececeenee *
Figure 5-7: Conceptual Site Layout — Alternative 2 —690 MGD ..........c.ccovvveeiviiccceeeeseeee *
Figure 5-8: Conceptual Site Layout — Alternative 3 — 690 MGD .........cccoovevniivnienneresieis *
Figure 5-9: Conceptual Site Layout — Alternative 4 — 690 MGD ... *

Colorado River Return Reconnaissance Study TOC-7 BOYLE



Figure 6-1: North Corridor AIGNMENLS .........c.cocuiuiiriiiiccee et *

Figure 6-2: Typical North Corridor Profile .........c.cccviiiiiiesceecsssrsee e *
Figure 6-3: Central Corridor AlIGNMENTS ..ot ¥
Figure 6-4: Typical Central Corridor Profile ... ¥
Figure 6-5: South Corridor AlIGNMENES ........cccueueiiiccee e *
Figure 6-6: Typical South Corridor Profile ... *
Figure 6-7: Typical Trench Section and Cost Construction Easement ...........cccocevvvecccescereenen, *
Figure 6-8: 1400-ft 720 cfs Pump Station Plan ..o *
Figure 6-9: 1400-ft 720 cfs Pump Station SECHON ..........cccvieiiiircccc s *
Figure 6-10 Hydropower GENEIAtioN ...........ccccuvvviiieicicieeiiseeerete ettt 6-17
Figure 6-11: 8 MW 300-ft Head 350 cfs Flow Hydroelectric POWerhouse .........c.cccccovevvcveerivecnnen. *
Figure 6-12: 8 MW 300-ft head 350 cfs Flow Hydroelectric POWErhouse...........cc.cocvvieirncininieininns *
Figure 6-13: 200 MW 2500-ft Head 1100 cfs Flow Hydroelectric Powerhouse ..............ccoocvviiinnnes *
Figure 6-14: 200 MW 2500-ft Head 1100 cfs Flow Hydroelectric Powerhouse ...........ccccocevvceenenee. *
* End of Chapter

Acronyms and Abbreviations

Abbreviation Definition

af Acre-feet

AWWA American Water Works Association

BEA Bureau of Economic Analysis

BkWh Billion kilowatt hours

BLM Bureau of Land Management

BMP Best Management Practices

CISIF Coagulation/Sedimentation/Filtration

CaCos Calcium Carbonate

CAP Central Arizona Project

CDPHE Colorado Department of Health and Environment

CDSS Colorado's Decision Support Systems

CEQ Council on Environmental Quality

cfs Cubic feet per second

CRDSS Colorado River Decision Support System

CREDA Colorado River Energy Distributors Association

CRRP Colorado River Return Project

CRRRS Colorado River Return Reconnaissance Study

CRSP Colorado River Storage Project

CT Value Time

Colorado River Return Reconnaissance Study TOC-8 BOYLE



Abbreviation

CU
CWCB
DBP
DNR
DOC
DOLA
DWR
EA
EIS
ESA
EO
FERC
FONSI
FWCA
FWS
GIS
grd
gpm
HP
HUP
IBWC
IF

kgal
kV
kWh
LS/F
Maf
mg/L
mgd
mrem/yr
MSL
NAICS
NAWQA
NCWCD
NEPA
NF
NPS
NRA
NRCS
NTU
PBO

Definition

Consumptive Use

Colorado Water Conservation Board
Disinfectant Byproduct

Department of Natural Resources
Dissolved Organic Carbon

Department of Local Affairs

Department of Water Resources
Environmental Assessment
Environmental Impact Statement
Endangered Species Act

Executive Orders

Federal Energy Regulatory Commission
Finding of No Significant Impact

Fish and Wildlife Coordination Act

US Fish and Wildlife Service
Geographic Information System

Gallons Per Day

gallons per minute

Horsepower

Historic Users Pool

International Boundary and Water Commission
Impact Factors

kilogallon

kilovolt

Kilowatt hour

Lime Softening, Filtration

Million acre feet

Milligrams per Liter

Million gallons per day

Millirems per year

Mean Sea Level

North American Industry Classification System
National Water Quality Assessment Program
Northern Colorado Water Conservancy District
National Environmental Policy Act
Nanofiltration

National Park Service

National Recreation Area

Natural Resources Conservation Service
Nephelometric Turbidity Units
Programmatic Biological Opinion

Colorado River Return Reconnaissance Study TOC-9

BOYLE



Abbreviation

pCi/L
PS

psi
RIPRAP
RO
ROD
SDC
SDWA
SFTE
SIC
SOC
SWSI
TBM
TDS
TOC
UF
UPCO
USBR
USEPA
USGS
uv
WAPA
WS
WTP

References

Glossary

Definition

Picocurie per Liter
Point Score
Pounds per Square Inch

Recovery Implementation Plan Recovery Action Plan

Reverse Osmosis

Record of Decision

Strategic Development Corridor

Safe Drinking Water Act

Single Family Tap-Equivalents
Standard Industrial Classification
Synthetic Organic Chemical
Statewide Water Supply Initiative
Tunnel Boring Machine

Total Dissolved Solids

Total Organic Carbon

Ultrafiltration

Upper Colorado River Basin Study
United States Bureau of Reclamation
United States Environmental Protection Agency
United States Geological Survey
Ultra Violet

Western Area Power Administration
Weighted Scores

Water Treatment Plant

Colorado River Return Reconnaissance Study TOC-10

BOYLE



